DIRECT SHEAR TEST REPORT
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0.00 H%Si DESCWROMAT\OONWS 0.20 Max. Shear Stress, tsf 0.39008
. ,in
Ult. Shear Stress, tsf 0.39008
Time to Failure, min 3764.2
Project: KINGSTON COAL TVA Disp. Rate, in/min 31.1496e-00
Location: TN Measured Specific Gravit 2.64
Project No.: 60095742 Liquid Limit 30
Boring No.: B102B 0ST-2 Plastic Limit 21
Sample Type: OST 3" Plasticity Index 9

Description: ORGANIC CLAY TRACE F SAND - BLACK, GRAY, BROWN (OL)

Remarks: TEST PERFORMED AS PER ASTM D 3080
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Project: KINGSTON COAL TVA

Boring No.: B102B 0OST-2
Sample No.:
5742102BS2D

Test No.:

0ST-2

DIRECT SHEAR TEST DATA

Location:

TN

Tested By: BCM
Test Date: 2/13/09
Sample Type: OST 3"

Soil Description: ORGANIC CLAY TRACE F SAND - BLACK, GRAY, BROWN (OL)
Remarks: TEST PERFORMED AS PER ASTM D 3080
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Elapsed
Time
min

1193.07
1503.70
1748.31
2004.77
2269.49
2517.95
2762.17
3014.72
3269.91
3511.88
3764.18
3269.91
3511.88
3764.18

Vertical
Stress
tsf
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Vertical
Displacement
in

0.02609
0.02719

0.0279
0.02835
0.0288
.02928
.02989
.03092
.03198
.03253
.03295
.03198
.03253
.03295
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Horizontal
Stress
tsf

0
0.07044
0.1109
0.155
0.2087
0.2536
0.2915
0.3249
0.3469
0.3716
0.3901
0.3469
0.3716
0.3901

Horizontal
Displacement

imn

0

0.007916
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.01578
.02365
.03152
.03939
.04726
.05512
.06299
.07091
.07878
.06299
.07091
.07878

Project No.: 60095742
Checked By: WPQ
Depth: 29.5"-32.0"
Elevation:
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